
 Solomon Water 

 

 

 

Initial Environmental Examination  

Tulagi Water Supply Components 

Solomon Islands 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by Solomon Water, Solomon Islands for the 

Asian Development Bank/World Bank 

19 November 2021 

 



i | P a g e  

 

Document Quality Check IMP411 

Project Number: 19 IAS 002 

Project Name: URBAN WATER SUPPLY & SANITATION SECTOR PROJECT  

Project Readiness Finance Core Sub Projects Detailed Engineering Design 

Document Name: Initial Environmental Examination, Tulagi Water Supply Components, Solomon 

Islands 

Version 

Writer 

SURNAME 

/ Name 

Checked by 

SURNAME / 

Name 

Approved by 

SURNAME / 

Name 

Sending Date 
[...]
Development Strategy and other regional and international policies and frameworks; and 
(b) to guide the government and its partners’ efforts in ensuring that; (i) the people, natural 
environment, and economy of the country are able to adapt to the predicted impacts of 
climate change; and (ii) the country benefits from clean and renewable energy, energy 
efficiency, and mitigation technologies that improve people’s livelihoods and the national 
economy. 

2.5.3 NATIONAL ENERGY POLICY 

 The National Energy Policy recognizes the importance of reducing dependency on 
imported fossil fuel. Solomon Islands have abundant of resources renewable energy 
source such solar, hydropower, geothermal, biomass and wind energy.



12 | P a g e  

 

2.5.4 UNEXPLODED ORDNANCE 

 WWII ordnance found in the Pacific Islands can be defined as either unexploded ordnance 
(UXO) or abandoned explosive ordnance (AXO). UXO is defined as explosive ordnance 
that has been primed, fused, armed, or otherwise prepared for use in armed conflict but 
has failed to explode. AXO is defined as explosive ordnance unused during an armed 
conflict and subsequently abandoned or left behind. UXO and AXO are defined collectively 
as Explosive Remnants of War (ERW). Solomon Islands was the scene of bitter fighting 
during World War II. While this was over 60 years ago, UXO may still be found around 
Solomon Island. Should UXO be discovered at the project site, the contractor is to 
immediately cordon off the area, arrange the evacuation of nearby residences and inform 
relevant division within the Royal Solomon Island Police Force (RSIPF) to remove the 
UXO. Currently all UXO/AXO finds are reported to the RSIPF who arrange the pickup, 
transport, storage, and ultimate disposal of the finds.   

 Based on a risk assessment, construction sites will be swept for and cleared of 
UXOs/AXOs prior to construction by SW; it is nevertheless important that a chance find 
procedure for handling the UXOs/AXOs during the construction is included in the 
contractor’s Construction Environment and Social Management Plan (CESMP). This will 
be the responsibility of the contractor. Ultimately, SW will be responsible for the 
supervision and monitoring of the contractor. 



13 | P a g e  

 

3.0 PROJECT DESCRIPTION 

3.1 PROJECT COMPONENT’S LOCATION 

 The Project is located in Tulagi in the Province of Central Island, in the Solomon Islands. 
Tulagi is the current capital of Central Island Province located on the southwest part on 
the islands of Gela. 

 Water will be abstracted at the existing intake site, where only minor improvements will be 
done for access and safety. It will gravity feed to a WTP on Tulagi Island using the existing 
pipeline, before being boosted to a new high-level reservoir. From the high elevation 
reservoir, water will be distributed to two connected distribution zones. Existing reticulation 
will be strengthened and extended. A small booster pumping system (BPS) will be used 
to supply a ridge higher than the reservoir. The main components of the project are: 

 New WTP (400 m3/d) with a BPS 

 New storage tank  

 Improvement and extension of the distribution network, including a BPS at the reservoir 
site 

 For the replacement of the transmission line on Tulagi Island, a new pipeline will be 
installed from the undersea crossing to the WTP. In addition, the BPS is also relocated at 
the reservoir site. 

3.1.1 INTAKE 

 The current water supply of Tulagi is a surface water intake at Maleali River on the larger 
island of Nggela Sule-immediately to the north. The water supply is taken from a small 
dam on a waterfall (624936.9 mE, 8998338.1 mS) on the steep slopes of Mount Pata 
(elevation 399 m) at an elevation of 40 m asl. The average water abstraction of SW was 
at 3.5 L/s in 2018 and 5.0 L/s in 2019. 

 The existing intake structure is composed by a steel strainer to initially screen large waste. 
The strainer is in poor condition (damaged with visible holes). Water runs through a single 
GI 200mm pipe which then splits into two GI 100mm pipes; a bulk meter is installed on 
each pipe, both of which are reported inoperative. Clogging is frequent mainly due to the 
inefficient upstream strainer. Plate 3-1 shows the Maleali intake, strainer and bulk meters. 

Plate 3-1: Maleali intake, strainer and bulk meters 

Intake 

 
 

Strainer 

 
 

 Bulk meters 
 



14 | P a g e  

 

 
Source: SW PRF FSR Tulagi, 07 May 2020 

 The following works will be done: 

 Replacement of the strainer; 

 Replacement and relocation of the gate valves and bulk meters; 

 Installation of a signboard; 

 Remodeling of the intake to include an overflow weir with a V-Notch to enable accurate 
measurement of flow not used for production purposes. 

3.1.2 TRANSMISSION LINE 

 From the intake structure with a 200 mm diameter rolled steel pipe which is bifurcated into 
two galvanized 100 mm diameter pipes after a few meters. The two GI 100mm diameter 
pipes run above ground between swamp and mangroves on the coastal edge for about 
4000m. The water is piped under the sea from the estuary at Maleali through a 700m PVC 
200mm diameter pipe. A bulk-meter is located at the junction with Tulagi island. From the 
bulk meter at the junction with Tulagi island, the transmission line is once more split into 
two 100mm diameter pipes that supply the south-east portions of Tulagi (although there 
are additionally connections on the transmission main). Currently, only one of the twin GI 
100mm pipeline is used. 

 Only the last 2 km of the transmission line will be replaced due to ageing facility and need 
for strengthening. The upstream and underwater sections will not be replaced. The 
summary of transmission line per section is provided in Table 3-1. 

Table 3-1: Summary of Transmission Line Per Section 

 Unit Section 1 Section 2 Section3 

Location - Nggela Sule Island Undersea Tulagi Island 

Length m 3,300 700 2,000 

Material - Steel PVC Steel 

Diameter mm 2 x 100 200 100 

Source: Detailed Design Report Tulagi Water Supply System version 2 



15 | P a g e  

 

 Pipe Installation. Pipelines will generally be installed using trenching methods along 
roads. Wherever possible, roadsides will be favoured so as to limit formed road surface 
damage and reinstatement as well as potential settlement.  

 Pipes will be laid according to Solomon Water standards (cf. SIWA Construction Code). 
Figure 3-1 provides general requirements for pipe trenching and installation which will 
depend on the type and quality the road. There is presently no tarred road in Tulagi. 

 Due to the small size of the pipeline, soil condition (rock), limited traffic in Tulagi and in 
order to reduce the pipe laying cost, it is suggested to adapt the standard by reducing the 
minimal pipe cover to 600 or 750mm, when installed respectively in natural ground or 
under vehicular road. 

Figure 3-1: General layout for pipe trench and installation 

 

3.1.3 WATER TREATMENT PLANT 

 The water treatment plant (WTP) will be supplied by a constant flow of 20 m3/h. Water will 
be boosted through the filters to supply the treated water storage. Sodium hypochlorite is 
injected in the pipe of filtered water. The WTP can be disconnected in case that the 
turbidity of raw water exceeds to 40NTU. 

 Backwashing of the filter will be triggered by: 

 Maximum pressure upstream the filter (maximum head loss of 8 m due to filter 
clogging);  

 Increase of turbidity in the treated water (maximum of 1 NTU); 

 Timmer (up to 48 h of filtration); 

 After backwashing, the filtration will be put back into operation. The treated water will 
initially be used to refill the backwash storage. Dirty water from the backwash will be stored 
into a sludge pond. Suspended solids settle in the pool and the clear water is discharged 
to the drainage by gravity.  

 The running of the plant is controlled by the level in the reservoir. It will start when water 
level in the reservoir is low and will stop when water level in the reservoir is high. 



16 | P a g e  

 

 The phase 1 of the WTP will be composed of the following components: 

 2 pumps (20 m3/h, 3.8 Bars) with VFD; one stand-by unit for the phase 1 and spare 
space for a third pump (phase 2); 

 A bi-layer vertical pressure filter (anthracite and sand) with a capacity of 20 m3/h. Spare 
space for a second filter will be kept inside the treatment building; 

 Backwash storage with a 15 m3 HDPE tank located outside the main building; 

 2 backwash pumps with VFD (45 m3/h, 10m), including one stand-by unit; 

 2 Air boosters (110 m3/h, 600mBar); 

 2 sets of air compressor (10 m3/h, 7 Bars), including one stand-by unit, with a 90L 
vessel and air dryer; 

 Chlorination room with a new chlorination dosage (the system will be the same as the 
existing situation with the use of liquid sodium hypochlorite); 

 Sludge pond (90 m²); 

 Electrical room; 

 Fans; 

 An electrical transformer; 

 An electrical diesel generator. 

 At a later stage, the plant can be upgraded in phase 2 by doubling the capacity and 
improving the treatment process if required, with the addition of:  

 Second pressure filter; 

 Gas chlorine system; 

 Clarifier and chemical room for coagulation & flocculation; 

 Dirty water tank and thickener to prepare the sludge for drying beds, 

 transformation of the sludge pond into drying beds, if desired. 

 Figure 3-2 illustrates the layout of the WTP. The site area will be approximately 1,000 m², 
including 100 m² for the buildings. Plate 3-2 shows the site for WTP. 

 Booster Pumps. The booster pumping system will be located in the main treatment 
building. There will be 2 pumps: 1 duty and 1 standby. Spare space for a third pump will 
be kept inside the treatment building to reach a future capacity up to 40 m3/h (2 operating+ 
1 stand-by). 

 Filter and Backwash. Filtration is carried out in closed filters (metal cans), operating at a 
pressure of between 5 and 6 bar. The proposed design includes a single filter (20 m3/h). 
Backwashing will be carried out using both air and water for an optimal functioning, using 



17 | P a g e  

 

backwash pumps and an air booster. Backwash water will then be discharged to the 
sludge pond. 

 Chlorination. Chlorine solution produced from sodium hypochlorite solution will be 
injected in the discharge pipe at the WTP site. A dedicated room for chlorination will be 
installed in the existing situation, storing around 180 units per year (20 L, 13 % chlorine). 

 Sludge Treatment. Dirty water from the filter washes will be discharged in a sludge pond. 
Suspended solids settle in the pond and the clear water is discharged to the drainage 
system. For a production of 0.4MLD with an average raw water turbidity of 5NTU, it is 
estimated that 240 backwashing cycles per year will be performed, corresponding to 2,920 
m3/y of dirty water and 755 kgSS/y.  

 From a concentration of suspended solid in the dirty water estimated at 0.26 g/L, the 
objective of the pond is to reach 20 g/L in the settled sludge and 20 mgSS/L in the clear 
water overflowing to the drainage. 

 Thickened sludge will be pumped from the pond with approximately 35 m3 of sludge on a 
yearly basis (or 70 m3 per 2 years). Sludge extracted from the pond can then be disposed 
in a landfill or used for agricultural purpose. 

 Hence, the sludge pond is designed to store the sludge for one year, corresponding to an 
area of 90 m² and a useful depth of 1.5 m. Discharge pipe for overflow will be installed on 
the opposite site of the inflow and will be connected to the drainage system. 

Plate 3-2: Site for WTP 

 



18 | P a g e  

 

Figure 3-2: Layout of WTP 

 
Source: Detailed Design Report Tulagi Water Supply System version 2 
Note: Integration of climate change and sea rise forecast was included in the design. 



19 | P a g e  

 

3.1.4 RESERVOIR 

 A reservoir will be built at different location at an elevation of 49 m above sea level (ASL). 
It will be a cylindric prefabricated steel tank of 400 m3 useful capacity (app.11m diameter 
for 5m height).  

 It will be filled from the top and emptied from the bottom. It will have overflow and 
drainage pipes; 

 There will be a by-pass; 

 There will be an air valve at the outlet; 

 There will be space for a second reservoir for future extension; 

 Access road will be necessary (estimated 50 m from the existing road, 6 m wide); 

 The area will be fenced; 

 The BPS will be located within the site area; 

 Total surface of the site with the access road will be around 930 m2. 

 Figure 3-3 illustrates the sketch of the reservoir. Plate 3-3 shows the site for reservoir. 

Figure 3-3: Sketch of the Reservoir 

 
Source: Detailed Design Report Tulagi Water Supply System version 2 



20 | P a g e  

 

Plate 3-3: Site for Reservoir 

 

 Booster Pumping System (BPS). The BPS will be located at the reservoir site instead of 
in the building currently used for chlorination. It will supply the high-level ridge via a newly 
installed distribution line (HDPE OD63mm) connected to existing reticulation at the outlet 
of the existing storage. 

3.1.5 DISTRIBUTION NETWORK 

 SW currently supplies about 70% of the population of Tulagi (estimated to be about 1,200 
people) with over 200 connections (22 of which are classified as commercial/ institutional). 
There are nearly 13.4 km of reticulation system on Tulagi Island, in addition to 8.6 km of 
transmission main from the source. The distribution system consists essentially of 
galvanized iron pipe (88%) constructed during the colonial era and therefore at least over 
80 years old. The network has been extended/replaced partially by plastic pipes using 
predominantly PVC (11%). An overview of the water reticulation of Tulagi is provided in 
Figure 3-4. 



21 | P a g e  

 

Figure 3-4: Existing distribution network 

 
Source: Detailed Design Report Tulagi Water Supply System version 2 

 The strategy is to both strengthen and extend the reticulation system. All works will be 
executed in compliance with Solomon Water - Final SIWA Water Supply Design & 
Construction Code. All water pipes will be HDPE PN12.5 PE100, as per SW standards. 

 Figure 3-5 illustrates the proposed distribution network. It is proposed to divide Tulagi into 
2 district metered area (DMAs) with each DMA supplied from a distribution line with a bulk 
meter installed on each line. Those will be linked to the existing network thereby creating 
a ring around the populated part of the island. 



22 | P a g e  

 

Figure 3-5: Proposed Distribution Network 

 
Source: Detailed Design Report Tulagi Water Supply System version 2 

 Regarding the reticulation system in low elevation areas, Table 3-2 presents the proposed 
replacement and extension, including 2 main distribution lines connecting the new 
reservoir with the existing network and connection to high ridge area. The new reticulation 
will be connected to the existing one. Figure 3-6 shows the schematic for Tulagi short-
term upgrading. Fire hydrants will be installed along the new structuring pipes (>OD 
90mm) of the network, in the vicinity of commercial and administrative buildings. 

Table 3-2: Proposed Replacement and Extension of the Existing Reticulation System 

 HDPE OD 63mm 
HDPE OD 
110mm 

HDPE OD 
140mm 

HDPE OD 
160mm 

Total length 1,350 m 3,150 m 500 m 400 

Source: Detailed Design Report Tulagi Water Supply System version 2 



23 | P a g e  

 

Figure 3-6: Schematic for Tulagi Short-Term Upgrading 

 
Source: Detailed Design Report Tulagi Water Supply System version 2 

 New connections will be made where existing pipeline are replaced and where extensions 
are made. These customers will be connected with 20mm services connections (HDPE 
25). Larger connections such as 25mm (HDPE 32), 30mm (HDPE 40) or 40mm (HDPE 
50) will be used for larger establishments such as hospitals, hotels, large restaurants, 
schools, governments offices. It is expected to install between 50 and 150 connections as 